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. JFE Steel Carperation East Japan Works (Ehiba)
! E:BAYB253 CEGH ') L KAWASAK] -CHO. CHUO-KUL CHIBA, TAPAN
. BE/ ISEs E
SHIPPER :JFE SHOJI TRADE CORPORATION SHIP/CONSTRUCTION fa. -
CUSTOMER : L Bl
*TAIHOUKOQUZA) CO,,LID QUSTOMER S OONTROL Yl -
@& & ® & HOT ROLLED STEEL SHEET IN COIL, PICKLED AND OILED
COMMODITY & : B &
SPECIFICATION J)S G3131 SPHC DATE :_ 2019-0
51 ik & B T &
- TENSILE TEST  |#8|.wacr weer it 2 & & r"‘l
RS | ¥ & & 5 -t ik Bit| B & |0MES|BRABHEE|] 5 | bexd m  row CHEMICAL COMPOSITION ( %) i
aisiith| [TEST] Notes--&1:X10 *2:X100 *3:X1000 *4:X10000 |[ceq
CHARGE| | NSPECTION S1ZE Wt MASS | TEST |veovs| TS |ELA%) - (1507 | CISiiMn[ P [S[cd Ni [ Cr [ [ V
ta M t N/MMZ o= 50 ¥ Y. EY. X[ )
on ke :
4016698M61007 1.60X1200XCOIL 1| 17380 | 1426 | 220 | 359 | 46 | {124 44
TOTAL (Q02)] 1 17380

G-TOTAL 1| 17380

LRENRR. MERORBXRERIE-> TARESN. TOBERIREHBL TVB T LML ET.

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN
WANUFACTURED IN ACCORDANCE WITH THE STANDARDS AND SPECIFICATIONS
SPECIFIED BY YOU AND THAT IT SATISFIES THE REQUIREMENTS.

o€ sectian
East Japan Works (Chiba)
¥ Q.T-Querching Tamp ARE (C) T.T.Tewerirg Tap. ERLEL (C) NT.-Nommlizing Tam BERE (C) T-Top B-Bottan L--LONGITUDINAL C--TRANSVERSE G--GOOD "
== RA--Reduction of Area?tD (%) YR:-Yield Ratio® Rl (%) HB-+Brinel] Hardness7UUES HR--Rockse 11 Hardnessow 9 X HV--Vickers Hardness“oh—2@& PAGE: |
SBD9 EV--Erichzen ValueT#5¥ 4 @) OM--Coating MassHAMBER  MFD--MagneticFlux Densi lyBSK#@®E (T) CCV--Conical Qup Valued=#ilfiu A8 (@) CL-Core Lossi 1885
PERM--PERMEABILIT “®ZE M\-Maximsm@Ax Mi-MlnmmBh 25C-25XC ' 208
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INSPECTION CERTIFICATE

JEE 27 -0 aidat

JFE Steel Corporation

sEFEAm(as)
WEST JAPAN WORKS

JFE

= f"s 8 #
SH | PPER : JFE_SHOJI TRADE CORPORATION REFERENCE NDO CGE 2 DATE : JANUARY
" E K )
CUSTOMER : TAIHOUKOUZAT €O.,LTD.
o) B
COMMOD I TY :COLD ROLLED STEEL SHEET IN COIL DULL FINISHED
] ] :
SPECIFICATION :JIS _G3141_SPCC
FuE|aases 8 o8 4 i . alsﬁ?"i’ g‘ e ®® &
i - o g au| A R ity sikmz| 0 U |0 CHEMICAL COMPOSITION
. V. PoeY. 5| TENSILE | ELONGA- | TEST X
HEAT |INSPECTION SIZE B | MASS . bmoem]ue wher | ¢ [sifmn]els leudmifee] T 1
. .- la= R=
NO NO mm | TR ke . K10
, , o .
4-24272C1BA2F6Y | 1.200X 600.0X COIL 2880 ' . TR{ 19 2J
i
1 . B ,
Ci8A2F62 2a8q - .
1
C18A2F63 2;“0
. ; £
C18A2F64 2880
TOTAL 1520
G-TOTAL 4 11520 .
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IRERGRROBREEEL ChICBRALAC EETHTS,

é TERUXI HAYIND

Manager of Quality Assurance Section
West Japan Works (Kurashikl}

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN
SATISFACTORILY TESTED IN ACCORDANCE WITH THE SPECIFICATION.

b AL VO, NS, SB, TH, V. 2R -~ X300, &H-~-- X1000D YD--Pecduct Date 1 i
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NO3 mETHBF(AR) -v¥7128511 ﬂmn!!ﬁtmlllﬁal‘ra—‘m JAP AN WORKS DARASHIXI):1, MIZUSHMA, KAWASAIHOGHRL KURASHDG-CITY OXAYAMA-FRF,212-3511 JOPAN




: a A 4
Or\_ C“ DATE: 2017. 7.28
i ) o & 5 " 4 = HR =
Sl e o ol o P PR FE O B DNISSHIN STEEL
2HES ' BFBEEASM
CONTRACT NO. ©7:23-0C-273-2863-030 . __ = FRGETF _
% EERAES APRBTARORET S84 T592-8332
ﬁxsﬁum : REFERENCE NO.:_ 090088 VEL (072)243-2632
- NISSHIN STEEL CO., LTD
" X F o % SAKAI WORKS
SHIPPER : SPECIFIGATION - _.JISGS141 SPGC-SD § Ishizu-nishinachi, Nishi~ku
Sakai—shi, Osaka 592-8332 Japan
& <+ ® TEL 072-243-2532
COMMODLITY :lAT¥ JI9NY 4B SIzB .0, 8X1219.0XC
f IIEERIES € = @ =1=X1000 )
TENSTLETEST | 2% (¢4)
R FSRES TR R E|BRRIT B YPI TS | EL EARDESS- . c:mu:ca: o:nposrrmm
PACKAGE |CAST | CONTROL |QUAN{ MASS [ N/mm: (2)[Test E
kg € £mme (_HV) ] =) |-
NO. NO. No. TITY i i
IL: bbbl
77K1904 [ros541276cws6 1| 14,660 204 325 45 98 40 d 19 17 |a!
L
& 1) 1| 14. 660k e | LEEXESEOR R T S, FORRWALRRLCVA T L LI £
TOTAL L WB HEREBY CERTIFY THAT THE MATERIAL HEREIN DESCRIBED HAS BREEN

s

MANUFACTURED IN ACCORDANCE WITH THE STANDARDS AND SPHCIFXCATIONS

SPECIFIRD BY YOU AND THAT IT SATISFIES THE REQUIREMENTS.
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EFOEE « dds
2 ality Control M_mager Kazuni Kitamura

NPF - SPF & EAOER ’



A I

TS BiiFAB u J
moss L mweme INSPECTION CERTIFICATE KAISHIN no.co.m.
2S5 KAISHIN [NDUSTRY CO.,LTD.

Contract No. 780-39, Kitatanaka, Mioani-ku

PEE EREWA P T LSEITRN - & - A2 wHEAB Nilgata-shi, Niigata, 950-1237, Japan
Vessks Dedivery Date 2018/12/05 Phooe: 981 25 362 1290 Fax : 48l 25 362 0244
A% e ’

. — BETE ket
:;;“ Place  EZ0MFRT fiBE 115 %ﬁ%ﬁﬁ-’l
Eseneas T950-1227 FEEFHRHEELARP 1760-39

Tel : 025-362-1290 Fax @ 025-362-0241
H m N i b =+ &
Type Tenper Finish Size (mm)
SUS301-(SP I D.600 X §6.0%0 % 0.60
{t355% Chemical Copposition %
Aas C Sj ¥n P s T Cr = 8 & R
Spet Quantity Yass Suriace
NEEF | UK 0.15) 1.€0 2.00( (X 0y  5.00[ 1 13. 00 kg Condition
fro.| Lov Mo Jum | 6.00 16. 00
) | 21806518 0. 10) 0.69 0.99| 0. @1 0.0 6. 84 16. 96| 1 135. B
~J
{AEEYES. Mechanical Properties
Al W
Spec| Hardoess
wv(10.0)
ST T 420
vo.| Lot No. | Em :uni

ot

21508558 ___:_l
331

HFRES Beeztks %o horeby cartify that the above results are Yrue and corréct in every dotails.
(LEOT) BENARKEHLTWEBEEAVAELET. )

. Aﬁéya‘tfb
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